

# Battery Pack Test Report UN38.3

Customer: Lenovo Pack Model: L12C3A01 Nominal voltage: 10.8V dc Nominal capacity: 2200mAh/24Wh Configuration: 3S1P Customer P/N: 121-500169/121-500187 Celxpert P/N: 921300032 / 921300033 Cell Type: LG S3 2200mAh Jan. 27, 2018





#### Figure photo of the pack.





1. UN38.3 Test Report											
Test Period	2013/01/09 ~;	2013/01/21	Test Spec.	ST/SG/AC.10/11/Rev.5							
Parts Name	Battery Pack	Application	NB	Quantity	16PCS						

## 1.1 Test Summary

Item	Test Item	Test Result	Details
T1	Altitude simulation test (UN38.3-1)	Pass	Page 9
T2	Thermal test (UN38.3-2)	Pass	Page 10
Т3	Vibration test (UN38.3-3)	Pass	Page 11
T4	Shock test (UN38.3-4)	Pass	Page 12
T5	Short Circuit test (UN38.3-5)	Pass	Page 13
Т6	Impact Test (UN38.3-6)	Pass	Page 13
T7	Overcharge test (UN38.3-7)	Pass	Page 14

The battery pack passes UN38.3 test.

Cel>(pert Energy Corporation

# 1.2 Test sample list

N 0.	Pack S/N	Test item	N 0.	Cell Num.	Test item
1	Sample No:1/16	38.3.1~5	1	H3634100058	38.3.6
2	Sample No:2/16	38.3.1~5	2	H3634100120	38.3.6
3	Sample No:3/16	38.3.1~5	3	H3634100505	38.3.6
4	Sample No:4/16	38.3.1~5	4	H3634101736	38.3.6
5	Sample No:5/16	38.3.1~5	5	H3634100203	38.3.6
6	Sample No:6/16	38.3.1~5	6		
7	Sample No:7/16	38.3.1~5	7		
8	Sample No:8/16	38.3.1~5	8		
9	Sample No:9/16	38.3.7	9		
10	Sample No:10/16	38.3.7	10		
11	Sample No:11/16	38.3.7			
12	Sample No:12/16	38.3.7			
13	Sample No:13/16	38.3.7			
14	Sample No:14/16	38.3.7			
15	Sample No:15/16	38.3.7			
16	Sample No:16/16	38.3.7			



#### 1.3 Test result

Item	Test Item			Test specifie	cation		J	Judge criteria			Sample(s)		
T1	Altitude Simulation (UN38.3-1)	1-1.4 1-2.1 1-2.1	4 batteries batteries charged measure Batteries of 11.6K hours at C. Vacuum measure are mea	es are stand are 1C cyc n fully charg weight is n batteries vo ad and reco s shall be st pa or less fo ambient ter is released ed. The char sured and r	dard cha cled 50 t ged state neasure bltage a rded. ored at or at lea mperatu . All cell rged cel ecorded	arged. 4 times, e. All ed. The re a pressu st six ure 20+/- s weight Il voltage d.	No mas no leak no disa rupture Battery 10%. 5 Battery change	ss loss ( age, no issembly and no voltage resista e < ±10°	(<0.1%), venting y, no fire. drop < nce %.	4 packs are standard charged (Pack#1~4) 4 packs 50 cycled ending in fully charged states (Pack#5~8)			
Test Peri	od	Star	t: 2013/	/01/09 E	nd: 20	13/01/0	9						
lest Equ	ipment	數位	電表Q	153, 電子	天平Q	090,真	空烘箱Q	146					
Major Pr	oblem	-											
Warning	Point	-											
Recomm	endation	The	batter	y packs p	ass the	e test.							
				Before	Altitu	de Simula	After	Charge	d Packs	Difference			
		No.	OCV	Resistance	Weight	OCV	Resistance	Weight	Volt	Resistance	Weight	Result	
			(V)	(mΩ)	(g)	(V)	(mΩ)	(g)	(%)	(%)	(%)		
		1	12.5360	181.00	170.93	12.4920	180.00	170.92	0.35%	0.55%	0.01%	Pass	
		2	12.5380	178.00	170.32	12.4930	178.00	170.33	0.36%	0.00%	0.01%	Pass	
		4	12.5370	185.00	170.09	12.4000	184.00	170.07	0.39%	0.55%	0.01%	Pass	
		5	12.5280	177.00	170.17	12.4820	178.00	170.20	0.37%	0.56%	0.02%	Pass	
		6	12.5310	174.00	170.23	12.4920	173.00	170.21	0.31%	0.57%	0.01%	Pass	
		7	12.5320	176.00	170.03	12.4870	175.00	170.02	0.36%	0.57%	0.01%	Pass	
		8	12.5260	183.00	170.18	12.4930	181.00	170.16	0.26%	1.09%	0.01%	Pass	
Rav	v Data												



Item	Test Item			Test specific	cation		Juc	lge crite	ria	Sample(s)			
T2	Thermal test (UN38.3-2)	2-1. 2-2.I	<ul> <li>2-1. Facks are stored for 0 hours at 75±2 C, followed by storage for 6 hours at -40±2°C. The maximum time interval between test temperature extremes is 30 minutes.</li> <li>2-2. Repeat 2-1 for 10 times. Then store the packs at ambient for 24 hours. All packs weight are measured. The charged battery voltage are measured and recorded.</li> <li>2-2. Repeat 2-1 for 10 times. Then store the packs at ambient for 24 hours. All packs weight are measured and recorded.</li> <li>2-2. Repeat 2-1 for 10 times. Then store the packs at ambient for 24 hours. All packs weight are measured and recorded.</li> <li>2-2. Repeat 2-1 for 10 times. Then store the packs at ambient for 24 hours. All packs weight are measured and recorded.</li> </ul>								4 packs are standard charged (Pack#1~4) 4 packs 50 cycled ending in fully charged states (Pack#5~8)		
Test Peri	iod	Star	rt: 2013	/01/10 E	Ind: 20	)13/01/1	5						
Test Equ	ipment	數化	z電表C	153, 電子	天平Q	090,冷	熱衝擊機	Q336					
Major Pr	oblem	-											
Warning	Point	-											
Recomm	nendation	The	e packs	s pass the	test.								
						Thermal	Test on Char	ned Pack	·e				
				Before		merma	After	Jeu Fack	5	Difference			
		No.	OCV	Resistance	Weight	OCV	Resistance	Weight	Volt	Resistance	Weight	Result	
			(V)	(mΩ)	(g)	(V)	(mΩ)	(g)	(%)	(%)	(%)		
		1	12.4920	180.00	170.92	12.3960	181.00	170.93	0.77%	0.56%	0.01%	Pass	
		2	12.4930	178.00	170.33	12.3870	177.00	170.31	0.85%	0.56%	0.01%	Pass	
		3	12.4880	181.00	170.07	12.3600	182.00	170.05	1.02%	0.55%	0.01%	Pass	
		4	12.4760	184.00	170.10	12.3780	184.00	170.09	0.79%	0.00%	0.01%	Pass	
		5	12.4820	178.00	170.20	12.3880	178.00	170.21	0.75%	0.00%	0.01%	Pass	
		7	12.4920	175.00	170.21	12.3910	174.00	170.22	0.81%	0.58%	0.01%	Pass	
		8	12.4670	181.00	170.02	12.3960	182.00	170.03	0.71%	0.55%	0.01%	Pass	
Rav	<i>w</i> Data												



Item	Test Item			Test s	pecificati	ion		Ju	dge crite	ria	Sample(s)		
T3	Vibration test (UN38.3-3)	3-1. ( 1 7 7 3-2. 3-3.	<ul> <li>3-1. Packs are tirmly secured to the platform of the vibration machine without distorting the packs in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep between 7 and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of 3 mutually perpendicular to the terminal face.</li> <li>3-2. The logarithmic frequency sweep is as follows: 7-18 Hz → 1gn 18-50 Hz → 0.8mm amplitude 50-200 Hz → 8gn</li> <li>3-3. All packs weight are measured. The charged packs voltage are measured and recorded.</li> <li>No mass loss (&lt;</li> <li>No mass loss (&lt;</li> <li>No mass loss (&lt;</li> <li>Packs are star charged (Pack# 4 packs 50 cycle ending in fully charged states (Pack#5~8)</li> </ul>										
Test Per	iod	Sta	Start: 2013/01/16 End: 2013/01/17										
Test Equ	ipment	數位	ī電表Q	153, 電子:	天平Q	090, 振	動測試機C	300					
Major Pr	oblem	-											
, Warning	Point	-											
Recomm	nendation	The	e packs	pass the	test.								
Vibration Test on Charged Packs													
				Before			After			Difference			
		No.	ocv	Resistance	Weight	ocv	Resistance	Weight	Volt	Resistance	Weight	Result	
		1	12.3960	181.00	170.93	12.3430	182.00	170.92	0.43%	0.55%	0.01%	Pass	
		2	12.3870	177.00	170.31	12.3540	178.00	170.32	0.27%	0.56%	0.01%	Pass	
		3	12.3600	182.00	170.05	12.3570	182.00	170.04	0.02%	0.00%	0.01%	Pass	
		4	12.3780	184.00	170.09	12.3450	184.00	170.08	0.27%	0.00%	0.01%	Pass	
		5	12.3880	178.00	170.21	12.3550	179.00	170.22	0.27%	0.56%	0.01%	Pass	
		7	12.3980	175.00	170.03	12.3660	176.00	170.02	0.26%	0.57%	0.01%	Pass	
		8	12.3880	182.00	170.15	12.3660	181.00	170.14	0.18%	0.55%	0.01%	Pass	
Rav	w Data												



ltem	Test Item			Test spe	cification	า			Judge	criteria	S	Sample(s)		
T4	Shock test (UN38.3-4)	4-1. 4-2.	<ul> <li>by means of a rigid mount, which will support all mounting surfaces.</li> <li>4-2. Packs shall be subjected to a half-sine shock of peak acceleration 150gn and pulse duration of 6 milliseconds. Each pack shall be subjected to 3 shocks in the positive direction followed by three shocks in the negative direction of three mutually perpendicularly mounting positions of the pack for a total of 18 shocks.</li> <li>4-3. All batteries weight are measured. The charged cell voltage are measured and recorded.</li> <li>4 packs are standard charged (Pack#1~4)</li> <li>4 packs 50 cycled ending in fully charged ending in fully charged states (Pack#5~8)</li> </ul>										idard 1~4) ed harged 8)	
Test Per	iod	Star	t: 2013	/01/17 I	End: 2	013/01/	17				·			
Test Equ	lipment	數位	T電表C	153, 電子	·天平(	2090,衝	擊測試	機C	Q154					
Maior Pr	oblem	-		,	,		••••	· •						
Warning	Point	-												
Decem		The	nacks	nace the	tost									
Recomm	iendation	THE	packs	5 pass ine	: 1631.									
		Shock Test on Charged Packs												
		No.	OCV	Resistance	Weight	ocv	Resistan	nce	Weight	Volt	Resistance	Weight	Result	
			(V)	(mΩ)	(g)	(V)	(mΩ)		(g)	(%)	(%)	(%)		
		1	12.3430	182.00	170.92	12.3230	182.00	)	170.91	0.16%	0.00%	0.01%	Pass	
		2	12.3540	178.00	170.32	12.3330	178.00	)	170.33	0.17%	0.00%	0.01%	Pass	
		3	12.3570	182.00	170.04	12.3260	183.00	)	170.03	0.25%	0.00%	0.01%	Pass	
		5	12.3550	179.00	170.22	12.3340	180.00	, )	170.21	0.17%	0.56%	0.01%	Pass	
		6	12.3680	175.00	170.21	12.3570	175.00	)	170.20	0.09%	0.00%	0.01%	Pass	
		7	12.3660	176.00	170.02	12.3520	177.00	)	170.03	0.11%	0.57%	0.01%	Pass	
		8	12.3660	181.00	170.14	12.3510	182.00	)	170.13	0.12%	0.55%	0.01%	Pass	
Rav	w Data													



Item	Test Item		Test specification		Judge	criteria		Sample(s)				
Т5	Short Circuit Test (UN38.3-5)	5-1.Pac exte 5-2.Whe sho wire 5-4. The or t pac	ks are placed in to a $55\pm2$ °( erior packs temperature are en packs exterior reach $55\pm$ rted by connecting termina e of resistance less than 10 e short was continued for m he cell temperature return t ks are observed for a furthe	C oven, and e monitored $2^{\circ}$ C, they are ils with a copper 10m Ohm. nore than 1hour to 55°C. The er 6 hours.	No rupture, disassembl explosion, smoke. Pac exterior pea temperatur	no ly, no no fire, no cks ak e <170℃.	4 packs are standard charged (Pack#1~4) 4 packs 50 cycled ending in fully charged states (Pack#5~8)					
Test Peri	iod	Start: 2013/01/18 End: 2013/01/21										
Test Equ	lipment	數位電	數位電表 Q153, 資料收集器 Q078, 烘箱 Q171									
Recomm	nendation	The p	acks pass the test.									
			Short Circuit Test or	n Charged Pack	cs							
		No.	Max. Temp.(°C)	Visual	Result							
		1	56.14	OK	Pass							
		2	55.36	OK	Pass							
Pa	v Data	3	54.27	OK	Pass							
Raw Data		4	55.82	OK	Pass							
		5	56.07	OK	Pass							
		6	53.54	OK	Pass							
		7	55.92	OK	Pass							
		8	55.73	OK	Pass							
Item	Test Item		Test specification	on	J	udge criteri	ia	Sample(s)				
Т6	Impact test (UN38.3-6)	6-1. The 15. cer dro sar 6-2. A c its	e test sample is to be place 8mm diameter bar is to be 1ter of the sample. A 9.1 Kg pped from a height of 61±2 nple. ylindrical or prismatic cell is ongitudinal axis parallel to	d on a flat surfac placed across the mass is to be 2.5cm onto the s to be impacted to the flat surface.	e. A Extern e cell do 170°C disass within test.	al tempera es not exce and there embly and 6 hours of t	ture of eed is no no fire the	5 cells are 50% charged (Cell #1~5) For prismatic cell, The amount double				
Test Peri	iod	Start: 2	2013/01/08 End: 20	13/01/08	·			·				
Test Equ	iipment	數位電	表 Q153, 資料收集器	Q160, 撞擊註	式驗機 Q23	31						
Recomm	endation	The C	ells pass the test.									
			Impact Test on 50 <sup>4</sup>	% Charged Cel	ls							
		No.	Max. Temp.(°C)	Visual	Result							
		1	78.33	OK	Pass							
Rav	w Data	2	59.62	OK	Pass							
		3	46.78	OK	Pass							
		4	62.31	OK	Pass							
		5	57.11	OK	Pass							



Item	Test Item		Tes	st specification		Judge criteria		Sample(s)					
77	Overcharge test (UN38.3-7)	7-1. The rec 7-2. The (a) W mo the bat (b) W tha tim 7-3. Tes dui	<ul> <li>1. The charge current shall be twice the spec's recommended maximum continuous charge current.</li> <li>2. The minimum voltage of the test shall be as follows:</li> <li>(a) When the Spec's recommended charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the test shall be than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(b) When the Spec's recommended charge voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(c) When the Spec's recommended charge voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(c) When the Spec's recommended charge voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(c) When the Spec's recommended charge voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(c) When the Spec's recommended charge voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(c) When the Spec's recommended charge voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge voltage.</li> <li>(c) When the Spec's recommended charge volt</li></ul>										
Test Per	iod	Start:	rt: 2013/01/13 End: 2013/01/21										
Test Equ	uipment	數位電	E表 Q153, 資料	收集器 Q151,管	電源供應器 Q14	7							
Major Pr	roblem	-											
Warning	Point	-											
Recomm	nendation	The p	acks pass the	e test.									
			Overcharge Test on Charged Packs										
		No.	Voltage(V)	Current(A)	Max. Temp.(	°C) Visu	al	Result					
		9		4.4 A	25.64	Ok	(	Pass					
		10			26.34	Ok	(	Pass					
		11			24.15	Ok	K	Pass					
		12			24.95	Ok	(	Pass					
		13	22.0 V		25.09	Ok	K	Pass					
Po	w Data	14			25.68	Ok	(	Pass					
i na	w Dala	15			25.71	Ok	K	Pass					
		16			26.10	Ok	K	Pass					